
State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 1 of 20 

 

 

 
 
 
 
 
 
 
 
 
 AUTHORIZATION TO OPERATE AND MAINTAIN 
 UNDER THE LAWS OF THE 
 STATE OF DELAWARE 
 
 

1. Pursuant to the provisions of 7 Del. C., 6003 
 

Allen Harim Foods, LLC 
P.O. Box 1380 
Millsboro, DE  19966 
 
is herein authorized to operate and maintain an on-site wastewater treatment and disposal 
system to service: 
 
Allen Harim Harbeson Processing Facility 
 
Located (tax map #: 2-35-30.00-0097.00): 
 
18752 Harbeson Road, Harbeson, DE, Sussex County 
 
To receive and treat: 
 
Wastewater generated by poultry processing 
 
And to dispose of: 
 
Treated wastewater effluent via transfer to the Artesian Northern Sussex Regional Water Recharge 
Facility (ANSRWRF) for storage in a synthetically lined lagoon and final disposal via spray irrigation 

 
2. The effluent limitations, monitoring requirements and other permit conditions are set forth 

in Part I, II and III hereof. 
 
 
 

                 
John J. Rebar Jr., Program Manager I    Date 
Ground Water Discharges Section 
Department of Natural Resources & 
Environmental Control 

 
 

04/27/2021



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 2 of 20 

 

 

 
 

 
 
 
 

SITE LOCATION MAP 
 
 

 
 
 
 
 
 
 
  
 
 
 

 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 3 of 20 

 

 

FACILITY SITE MAP 
 

 
 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 4 of 20 

 

 

 
PROCESS DIAGRAM 

 

 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 5 of 20 

 

 

Part I 
 
A. Introduction 
 

The Delaware Department of Natural Resources and Environmental Control, Division of Water, 
Groundwater Discharges Section (DNREC or the Department) issues this On-Site Wastewater 
Treatment and Disposal System Permit (State Permit No. 597261-01) to Allen Harim Foods, 
LLC (Permittee) pursuant to 7 Del. C. § 6003. DNREC’s purpose in issuing this Permit, and in 
imposing the requirements and conditions specified herein, is for the protection of the 
environment and the public health as required by 7 Del. Admin. C. §7101 Regulations Governing 
the Design, Installation and Operation of On-Site Wastewater Treatment and Disposal Systems 
(the Regulations). 

 
B. Documentation 
 

The application consists of the materials submitted by the Permittee and materials contained 
in the administrative record prior to the issuance of this Permit. This includes (but not limited 
to) the following information. 

1. DNREC Application & Signature Form, received on August 4, 2018 
2. Final Design Summary, dated November 23, 2015, Wastewater Treatment System 

Upgrades and Expansion for Allen Harim, LLC Harbeson, DE prepared by Reid 
Engineering Company, Inc. 

3. Construction Plans, dated January 8, 2016, Wastewater Treatment System Upgrades 
and Expansion Phase One for Allen Harim, LLC Harbeson, DE prepared by Reid 
Engineering Company, Inc. 

4. Record Drawing, dated March 13, 2019, Forcemain Piping Plan, Allen Harim, LLC 
Harbeson, DE prepared by Artesian Wastewater Management, Inc. 

5. Wastewater Treatment System Operation and Maintenance Plan, received on July 24, 
2019 and prepared by Allen Harim Foods, LLC 

6. Response Letter from Allen Harim Foods, LLC, dated June 11, 2020 
7. Extension Request Letter for Anaerobic Lagoon Cleanout Schedule from Allen Harim 

Foods, LLC, dated July 23, 2020 
8. Email Request to Revise the Old Anaerobic Lagoon Cleanout Plan from Allen Harim 

Foods, LLC, dated April 1, 2021 
9. Email Regarding Old Anaerobic Lagoon Cleanout Schedule from Allen Harim Foods, 

LLC, dated April 16, 2021 
 
C. General Description of Discharge 

 
The on-site wastewater treatment and disposal system is authorized to receive and treat poultry 
processing wastewater generated at the Allen Harim Harbeson Processing Facility; deboning 
process wastewater received from the Allen Harim Pinnacle Processing Facility and wash down 
water received from the Allen Harim Dagsboro Hatchery. The treatment system consists of 
primary screening, flow equalization basin, dissolved air floatation (DAF) unit, two (2) anoxic 
biological nutrient removal (BNR) basins, two (2) complete mix activated sludge (CMAS) basins, 
one (1) flocculation tank, two (2) clarifiers, and one (1) chlorine contact chamber. The treatment 
system also includes two (2) aerobic digesters and a screw press for sludge processing. The 
treatment system is also capable of diverting non-compliant wastewater to various on-site 
basins/lagoons followed by recirculation and re-treatment. Treated wastewater effluent is 
pumped via forcemain to the Artesian Northern Sussex Regional Water Recharge Facility 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 6 of 20 

 

 

(ANSRWRF) for storage in a synthetically lined lagoon and final disposal via spray irrigation in 
accordance with State Permit No. 359288-02. 
 

D. Influent Limitations 
 
Beginning on the effective date and lasting through the expiration date of this Permit, the 
Permittee is authorized to receive and treat the quantity of influent specified below. 
 

1. The average influent flow from the Allen Harim Harbeson Processing Facility shall not 
exceed two (2) million gallons per day (MGD). 

 
2. The maximum influent flow from the Allen Harim Pinnacle Processing Facility shall not 

exceed 40,000 gallons per day (GPD). 
 

3. The maximum influent flow from the Allen Harim Dagsboro Hatchery shall not exceed 
40,000 GPD. 

 
E. Effluent Limitations 
 

Beginning on the effective date and lasting through the expiration date of this Permit, the 
Permittee is authorized to discharge to ANSRWRF the quantity and quality of effluent specified 
below. 

 
1. The average effluent flow from the Allen Harim Harbeson Facility transferred to 

ANSRWRF shall not exceed 1.5 MGD averaged over a 7-day period and shall not 
exceed a peak daily flow of 2.0 MGD. 
 

2. 5-Day Biochemical Oxygen Demand (BOD5) daily average concentration shall not 
exceed 10 mg/l. 
 

3. Fecal coliform concentration shall not exceed 20 col/100 ml at any time. 
 

4. Total Nitrogen (as N) concentration daily average shall not exceed 30 mg/l. 
 

5. Total Nitrogen (as N) concentration daily maximum shall not exceed 45 mg/l. 
 

6. Total Suspended Solids (TSS) daily average concentration shall not exceed 10 mg/l. 
 

7. Turbidity concentration shall not exceed 5 NTU at any time. 
 

8. The pH of the effluent shall not be less than 5.5 standard units nor greater than 9.0 
standard units at any time. 
 

9. The total residual chlorine concentration shall not be less than 1.0 mg/L nor more than 
4.0 mg/L at any time. 

 
 
 
 
 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 7 of 20 

 

 

F. Schedule of Compliance 
 

1. Within 60 days of the effective date of this Permit, the Permittee shall cease discharging 
treated process wastewater to Beaverdam Creek. 
 

2. The Permittee shall complete clean-out operations, rehabilitate, and synthetically re-line 
the “old” anaerobic lagoon to be used as the permanent diversion option for non-
compliant wastewater no later than 8 months from the effective date of this permit. The 
recently relined stormwater lagoon shall be used as a temporary diversion option in the 
interim. 

 
i. The Permittee shall maintain records documenting the volume of sludge removed 

from the “old” anaerobic lagoon, as well as, sludge disposal location and submit 
this information to the Department monthly until the lagoon clean-out is complete. 

 
3. No later than 14 calendar days following a date identified in the above schedule of 

compliance, the Permittee shall submit either a report of progress or, in the case of 
specific actions being required by identified dates, written notice of compliance or 
noncompliance. In the latter case, the notice shall include the cause of the 
noncompliance, any remedial actions taken, and the probability of meeting the next 
scheduled requirement. 

 
G. Monitoring Requirements 
 

During the period beginning on the effective date and lasting through the expiration date of this 
Permit, the Permittee shall perform the following monitoring as specified below. 
 
For samples required to be taken ‘monthly’ and/or ‘twice per month’, the samples for each 
monitoring location (i.e. influent, effluent, well, etc.) shall be taken a minimum of 14 days apart. 
 
Requests for monitoring modifications shall be submitted to the Department in writing. Such 
requests shall clearly state the reason for and nature of the proposed modification and, where 
applicable, shall contain supporting scientific information, analysis, and justification. Requests 
will be addressed by the Department on a case by case basis. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 8 of 20 

 

 

1. Influent and Effluent Samples 
 

Wastewater treatment system influent and effluent shall be sampled for the following 
parameters. Effluent shall be sampled following final treatment at the effluent pump station. 

Parameter Unit 
Measurement 

Monitoring 
Frequency 

Sample Type 
Influent Effluent 

Flow Gallons Per Day Continuous Recorded Recorded 
BOD5 mg/L 2 x Month Grab Composite 
TSS mg/L 2 x Month Grab Composite 
Total Dissolved 
Solids mg/L Quarterly NA Grab 

Fecal Coliform Col/100 ml Quarterly NA Grab 
Total Nitrogen mg/L 1 x Week Grab Composite 
Ammonia 
Nitrogen mg/L Monthly Grab Composite 

Nitrate/Nitrite as 
Nitrogen mg/L Monthly Grab Composite 

pH S.U. 3 x per week Grab Composite 
Total Phosphorus mg/L Monthly Grab Composite 
Chloride mg/L Quarterly Grab Composite 
Turbidity NTU Continuous N/A Recorded 

Total Residual Chlorine mg/L Continuous N/A Recorded 

Potassium mg/L Quarterly N/A Composite 
Sodium mg/L Quarterly N/A Composite 

 
2. Monitoring Wells 

 
The following monitoring wells 

 
Local ID DNREC ID 
MW-01 260091 
MW-02 260092 
MW-03 260093 
MW-04 260094 

 
shall be sampled by the Permittee for the following parameters: 

 
 
 
 
 
 



State Permit No. 597261-01 
Effective Date: April 27, 2021 
Expiration Date: April 26, 2026 
Page 9 of 20 

 

 

Parameter Unit Measurement Monitoring Frequency Sample Type 
pH S.U. Quarterly Field Test 
Temperature °F Quarterly Field Test 
Specific 
Conductance µS/cm Quarterly Field Test 

Dissolved 
Oxygen mg/L Quarterly Field Test 

Depth to Water 
Table Hundredth of a foot Quarterly Field Test 

Ammonia 
Nitrogen mg/L Quarterly Grab 

Nitrate + Nitrite 
Nitrogen mg/L Quarterly Grab 

Total Nitrogen mg/L Quarterly Grab 
Total Coliforms Col/100 ml Quarterly Grab 
Fecal Coliform Col/100 ml Quarterly Grab 
Total 
Phosphorus mg/L Quarterly Grab 

Sodium mg/L Quarterly Grab 
Chloride mg/L Quarterly Grab 
Total Dissolved 
Solids mg/L Quarterly Grab 

 
Samples taken in compliance with the monitoring requirements specified above shall be 
taken at each monitoring well and observation well in accordance with procedures approved 
by the Department and listed in the State of Delaware Field Manual for Groundwater 
Sampling (Custer, 1988). 
 
Groundwater monitoring results for each monitoring well shall be reported using the State 
of Delaware Well Identification Tag Number that is required on all wells in accordance with 
Delaware’s Regulations Governing the Construction and Use of Wells, Section 11.1. 
All field sampling logs and laboratory results for samples obtained from a well shall be 
identified by the DNREC ID affixed to the well. 

 
H. Monitoring Reporting 
 

Annual Reporting Requirements 
 
In accordance with Section 6.9 of the Regulations Governing the Design, Installation and 